




40433 - PARTS LIST



No. Name Quantity No. Name Quantity

1 M6 lock nut 2 49 Down cover 1
2 Ø6 Cushion 2 50 Handle 1
3 Screw 6 51 Push handle 1
4 Round brush 2 52 M8x35 screw 2
5 Wheel 2 53 Handle fixation 4
6 Screw 33 54 Front push handle 1
7 Brush support 2 55 Left metal parts 1
8 608 bearing 4 56 Rubber band 1
9 Bearing cover 2 57 Roller spindle 1

10 Bearing spindle 2 58 Roller 2
11 Bearing 2
12 Screw 8
13 Roller connector 4
14 Punch bearing 4
15 Roller support 2
16 Band roller 3
17 Roller spindle 3
18 Rubber band 2
19 Rubber band 1
20 Roller support 2
21 M4x16 screw 4
22 Fix bolt 2
23 M5x35 screw 2
24 Ø5 Cushion 4
25 Roller adjustable switch 2
26 Steel cover 2
27 M5 lock nut 2
28 Adjustable switch cover 2
29 Wheel cover 2
30 Tyre 2
31 M10x65 hex screw 2
32 Ø10 spring cushion 2
33 Cushion 4
34 6001 bearing 4
35 Steel cover 2
36 Inner wheel 2
37 Cushion 2
38 M6x8 screw 2
39 Right metal parts 1
40 M10 nut 2
41 Universal wheel 1
42 Wheel pallet 1
43 Matel bolt 2
44 Up-down spindle 1
45 Hold board 2
46 Body 1
47 Height adjustable switch 1
48 Upper cover 1


	MS80.pdf
	MS80-E扫地机(爆炸图) 布局1 (1).pdf
	MS80-E扫地机(爆炸图) 布局2 (1).pdf




